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EPISODI RECIDIVANTI DI CARDIOPALMO




Recommendations for diagnostic workup of atrial fibrillation patients

Recomm I Class? | Level®

ECG documentation is required to
establish the diagnosis of AF.

iovascular evaluation-
including an accurate history, careful
clinical examination, and assessment
of concomitant conditions, is
recommended in all AF patients.

Transthoracic echocardiography is
recommended in all AF patients to
:gl_li:ie-managument.

MONItoring SMOthC
be considered in selected patients to
assess the adequacy of rate control
in symptomatic patients and to relate
s with AF episodes.










...... FRANCO.......IL COGNATO DEL PAZIENTE (CHE NON PRESENTA SINTOMI)
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AF pattern Definition

First diagnosed
AF

AF that has not been diagnosed before, irrespective
of the duration of the arrhythmia or the presence
and severity of AF-related symptoms.

/
3

Self-terminating, in most cases within 48 hours.
Some AF paroxysms may continue for up to 7 days:

AF episodes that are cardioverted within
7 days should be considered paroxysmal

Persistent AF

AF that lasts longer than 7 days, including episodes
that are terminated by cardioversion, either with
drugs or by direct current cardioversion, after

7 days or more.

Long-standing
persistent AF

Continuous AF lasting for =1 year when it is decided
to adopt a rhythm control strategy.

Permanent AF

ESC Guidelines 2016

AF that is accepted by the patient (and physician).
Hence, rhythm control interventions are, by
definition, not pursued in patients with permanent
AF. Should a rhythm control strategy be adopted, the
arrhythmia would be re-classified as ‘long-standing
persistent AF.




Emmiocardiopatia
B miscellanea
Ec.ischemica
mc.ipertensiva

mc.valvolare
|:| 1 |One"

FA parossistica FA persistente

Camm & Obel - Am J Cardiol 1996; 78: 3-11




Come si presenta

Studio ALFA
]
Sintomi Popolazione FA FA FA direcente
totale parossistica cromica insorgenza
% (n=756) % (n=167) % (n=389) % {n=200)
Palpitazioni 54,1 79,0 44,7 51,5
Dolore toracico 10,1 13,2 82 11,0
Dispnea 44.4 22,8 46,8 58.0
Sincope 10.4 17.4 8,0 9.5
Affaticabilita 14,3 12,6 131 18.0
Altro 0.9 0 18 0

Nessuno 1.4 54 16,2 7.0
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TIVI PER CARDIOLOGICA VALUTAZIONE URGENTE

Clinical conditions

Haemodynamic instability

Uncontrollable rate

Symptomatic bradycardia not amenable to reduction of rate control agents

Severe angina or worsening left ventricular function

Transient ischaemic attack or stroke




Cosa fare.

* A 12-lead ECG is recommended to establish a suspected diagnosis of AF, to
determine rate in AF, and to screen for conduction defects, ischaemia, and signs of
structural heart disease.

* Initial blood tests should evaluate thyroid and kidney function, as well as serum
electrolytes and full blood count.

* Transthoracic echocardiography should be used to identify structural disease (e.g.
valvular disease) and assess LV size and function (systolic and diastolic), atrial size,
and right heart function.

GIANNI FRANCO

-Ventricolo sx non dilatato. -Ventricolo sx non dilatato.

-EF normale -EF 50%

-Atrio sx ai limiti alti della norma -Atrio sx moderatamente dilatato

-Non IM -IM moderata




Rate or rhythm control

The acute management of patients with AF is driven by acute protection against thrombo-
embolic events and acute improvement of cardiac function.

The severity of AF-related symptoms should drive the decision for acute restoration of sinus
rhythm (in severely compromised patients) or acute management
of the ventricular rate (in most other patients).

European Heart Journal (2010) 31, 2369-2429
doi:10.1093/eurheartj/ehg278




Rate or
Xhythm control

Rate control should be the initial
approach in elderly patients with
AF and minor symptoms (EHRA
score |}).

Rate control should be continued
throughout a rhythm control
approach to ensure adequate
control of the ventricular rate
during recurrences of AR

Rhythm control is recommended in
patients with symptomatic (EHRA
score >1) AF despite adequate rate

control.

Rhythm control in patients with AF
and AF-related heart failure should
be considered for improvement of
symptoms.

Rhythm control as an initial
approach should be considered

in young symptomatic patients in
whom catheter ablation treatment
has not been ruled out

EUROPEAN
SOCIETY OF
CARDIOLOGY®

European Heart Journal (2010) 31, 2369-2429
doi:10.1093/eurheartjlehq278




FAVOURING RATE CONTROL @ FAVOURING RHYTHM CONTROL

Persistent AF Paroxysmal AF or newly detected AF
Less symptomatic More symptomatic

Age =65y Age <65y

Hypertension No hypertension

No history of HF HF clearly exacerbated by AF

Previous failure of No previous failure of antiarrhythmic
antiarrhythmic drug  j§drug

Patient preference Patient preference
AF—atrial fibrillation. HF—heart failure.

Canadian CardioVascular Society — Atrial Fibrillation Guidelines 2010:
rate and rhythm management
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Efficacia e Tollerabilita

100 -
M Sinus Rhythm m Adverse Events
75 73
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rmaco

pafenone

“ainide

alolo

fetilide
o USA)

iodarone

tilide (e.v.)

nedarone

Metabolismo; dose

Epatico;150-300 x 3/die; rilascio prolungato
225-425 x 2/die

Renale/epatico CYP2D6. 50-100 x 2
(max 300-400/24h)

Renale. 80-120 x 2 (max 240 x 2)

Renale/epatico CYP3A4; dose variabile per
funzione renale (500-125 pg x 2)

Epatico. Tempo di dimezzamento 50 giorni.
Carico 10 g in 7-10 giorni, poi 400 mg per
3 settimane, poi 200 mg se FA. Dose ridotta
se >QT, bradicardia. 150-300 bolo e.v., poi
1 mg/min per 6h, poi 0.5 mg/min
mantenimento

Epatico CYP3A4. 1 mg e.v. in 10 min,
ripetibile dopo 10 min

Renale/epatico/aastrointestinale. 400 ma x 2

Tossicita non cardiovascolare

Sapore metallico, vertigini

Vertigini, cefalea, visione
sfocata

Broncospasmo

Messuno

Polmonari (polmonite da
ipersensibilita, infiltrati cronici
interstiziali), epatite,
ipofipertiroidismo, fotosensibilita
e fotodermia, nausea, atassia,
tremori, alopecia

Nausea

Anoressia. nausea. epatotossicita

Modificato da Zimetbaum P. Circulation 2012;125:381-9.

Tossicita cardiovascolare

Flutter atriale 1:1, TV, smascheramento
ST sopra in Brugada, non in ischemia
miocardica

Flutter atriale 1:1, TV, smascheramento
ST sopra in Brugada, non in ischemia
miocardica

Bradicardia, torsioni di punta

Torsioni di punta

Bradicardia sinusale

Torsioni di punta

Bradicardia
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Canadian Journal of Cardiology 33 (2017) 965e976

Review

Contemporary Atrial Fibrillation Management: A Comparison
of the Current AHA/ACC/HRS, CCS, and ESC Guidelines

Jason G. Andrade, MD,?" Laurent Macle, MD,° Stanley Nattel, MD,°
Atul Verma, MD,¢and John Cairns, MD

The recommendations of the ACC/AHA/HRS, CCS, and ESC are in general agreement, with
each providing a strong recommendation for AF ablation for paroxysmal AF patients in whom
an AAD hasfailed (strong recommendation for CCS, grade| for ESC, and ACCF/AHA/HRYS).
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ate control therapy

Bisoprolol 1.25-20 mg once daily or split
Carvedilol 3.125-50 mg twice daily.
Metoprolol 100200 mg total daily dose

(according to preparation).
MNebivolol 2.5—10 mg once daily or split.
Esmeolol

Most common reported adverse
symptoms are lethargy, headache,
peripheral oedema, upper
respiratory tract symptoms,
gastrointestinal upset and
dizziness. Adverse effects include
bradycardia, atrioventricular block
and hypotension.

Calcium-channe

Diltiazem 60 mg 3 times daily up to Most common reported adverse

360 mg total daily dose symptoms are dizziness, malaise,

(120-360 mg once daily lethargy, headache, hot flushes,

modified release). gastrointestinal upset and

. . - oedema. Adverse effects include
Verapamil 40-120 mg 3 times dall'y bradycardia, atrioventricular block

(120480 mg once daily .

e e and hypotension (prolonged
hypotension possible with
verapamil).

Cardiac glycosid

Digoxin 0.0625-0.25 mg daily dose Most common reported adverse
symptoms are gastrointestinal
upset, dizziness, blurred vision,
headache and rash. In toxic
states (serum levels >2 ng/
mL), digoxin is proarrhythmic
and can aggravate heart failure,
particularly with

Digitoxin 0.05-0.3 mg daily dose. co-existent hypokalaemia.
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A TERAPIA ANTICOAGULANTE
3 scelta difficile

AF

Pradgxa E”f?uf'.s;___ .
Dabigatran® ? Apixabanc©
- RE-LY AvERROs * ARISTOTLE
= Open label « Double blind * Double blind
» 2 doses « Vs_Aspirin » 2 doses

= Twice daily

= Twice daily

2011 2012 2013 2014
Rivaroxaban® Edoxaband
+ ROCKETAF « ENGAGE AF-TIMI 48
= Double blind « Double blind
- 2 doses » 2 doses
= Once daily « Once daily

"y Xarelto Ledana. )

mvaroaban




THE LANCET

mparison of the efficacy and safety of new oral anticoagulants
th warfarin in patients with atrial fibrillation: a meta-analysis of
rdomised trials

42 411 participants received a new oral anticoagulant and
29 272 participants received warfarin

comparative efficacy of high-dose of NOACS and warfarin. Allocation to a new oral anticoagulant
significantly reduced the composite of stroke or systemic embolic events by 19% compared with warfarin

NOAC (events) Warfarin (events) RR (95% C1) p
E-LY-" 134/6076 199/6022 . : 0-66(0-53-0-82)  0.0001
OCKET AP 269/7081 306/7090 —J 0.88(0.75-103) 012
RISTOTLE"} 212/9120 265/9081 . 0-80(0-67-095) 0012
NGAGE AF-TIMI 48% 296/7035 337/7036 — 0-88(075-102) 010
ombined (random) 91129312 1107/29229 —%— 0-81(0-73-0.91)  <0.0001
| : |
0:5 1.0 2.0
Favours NOAC Favours warfarin

C.T Ruff Dr Lancet, The, 2014-03-15




benefit was mainly driven by a large reduction in haemorrhagic stroke.
s oral anticoagulants were also associated with a significant reduction in all-cause mortality

drugs were similar to warfarin in the prevention of ischaemic stroke and myocardial infarction

Pooled NOAC Pooled warfarin RR (95% Cl) p
(events) (events)
acy
semic stroke 665/29292  724/29221 —> 0:92(0-83-1.02) 010
morrhagic stroke 130/29292  263/29221 <> 0-49(038-0.64)  <0-0001
cardial infarction 413/29292 432/29221 —ei’— 0-97 (0-78-1.20) 077
ause mortality 2022/29292  2245/29221 < 0-90(0-85-0-95)  0-0003
ty
wcranial haemorrhage  204/29287 42529211 —@— 0-48 (0-39-0.59)  <0-0001
rointestinal bleeding ~ 751/29287  591/29211 ——— 125(1-:01-155) 0043
I T 1
0.2 05 1 2
<+ —
Favours NOAC Favours warfarin

C.T Ruff Dr Lancet, The, 2014-03-15







] Thromb Thrombolysis (2017) 44:527-535

Reversal of dabigatran-associated bleeding using idarucizumab:

review of the current evidence

)ICATION FOR USE OF THE ANTIDOTES

‘ End of idarucizumab injection (S-min infusion)

70—

Bl |

favor

dTT (s)

" ot O Dabigatran etexilate
55 = [ - 'S |+ placebo
50 \ ] /
i i 45— .I.:" |
Against : N
40— - S [

fe-threatening bleeding (intracranial bleeding or
uncontrollable hemorrhage)

eeding in a closed space or critical organ

rsistent major bleeding despite local hemostatic
measures (or risk of recurrent bleeding because of
delayed DOAC clearance or DOAC overdose)

2ed for urgent intervention that is associated with
a high risk of bleeding that cannot be delayed to
allow for drug clearance

nergency surgery or intervention in patients at
high risk for procedural bleeding

: 35 [ .
Elective surgery I s S — ==tk L’—#— """" el ;
2 0 % @ ®m m 4 6 B 1 12 24 3% 48 & 7
) o Time after end of (hrs)
Dabigat Idarucizumal b

Gastrointestinal bleeds that respond to supportive
measures

High drug levels or excessive anticoagulation with-
out associated bleeding

Need for surgery or intervention that can be delayed
long enough to permit drug clearance




el mondo reale

studi di fase 3 possono essere tra loro non confrontabili.
idi 1:1 confronto diretto.

nsiderare il dosaggio adeguato al paziente e le interferenze farmacologiche

RE-LY? ROCKET AFP ARISTOTLE®
Dabigatran Rivaroxaban Apixaban

* None «20=»15mg OD - 5 =9 2.5 mg BID
for for ANY TWO of
-Age

2 80 years

— US Regulators
« CrCl 15-30 — Creatinine
mL/min: 75 mg clearance

BID < 30-49 mL/min -Body weight

<60 kg
-Serum creatinine
« CrCl 30-50 >15 mgldL
mL/min + P-gp
inhibitor,
dronedarone,
or ketoconazole

+ Age > 80 years

* US Reqgulators

- Strong dual
inhibitors of
CYP3A4 and P-gp

ENGAGE-AFA
Edoxaban *

*60 =»30 mg
OD or 30=»15
mg OD for
— Creatinine

clearance
30-50 mL/min
Body weight
<60 kg

Use of
quinidine,
verapamil, or
dronedarone




ACO/AIAC/SICI-GISE/SIC/SICCH Consensus Document:
cutaneous occlusion of the left atrial appendage in
-valvular atrial fibrillation patients: indications,

ent selection, staff skills, organisation, and training

n Heart Journal Supplements (2017) 19 Supplement D

A/EAPCI44

alternative to OAT in patients intolerant of OAT

1ts with high risk of stroke and high risk of haemorrhage
1ts with thromboembolic events during OAT in the
-apeutic range or during treatment with NOACs (when
ther origin of the bleeding can be identified)

ts who can be treated with oral anticoagulants but
 have indication for left atrial appendage occlusion

patients with non-valvular AF with high-thromboembolic
risk and high-haemorrhagic risk (HAS-BLED > 3);

patients requiring triple antithrombotic therapy
indefinitely;

patients with tumours with increased risk of haemor-
rhage, underestimated by the HAS-BLED score;
patients in whom OAT is ineffective in providing protec-
tion against cerebral ischaemic events probably corre-
lated to thromboembolisms originating from the LAA;
patients with kidney failure or undergoing dialysis,
bearing in mind that all NOACs are contraindicated
with creatinine clearance <15mL/min and that in
these patients warfarin could increase tissue calcifica-
tio gree of atherosclerosis;

patients with major bleeding of the urogenital or
gastrointestinal system, or any other districts, such as
the ocular area;

T ients (the very old, dementia, neurgdegeserc
tive diseases, malnutrition, etc.);

patients with difficulty in managing oral therapies
(e.g. mental illnesses, vision impairment); and
pattemits who, after being suitably informed about—the
OAT/NOACs therapy, refuse it and demand a ‘defini-
tive’ therapy. In this context, it should be underlined
that the Watchman has had approval by the US regula-
tory autheory—asa valid alternative towarfarit in pa-
tients who refuse or prefer not to take OAT.







Grazie per l'attenzione



